


BEFORE THE ENVIRONMENTAL APPEALS BOARD
UNITED STATES ENVIRONMENTAL PROTECTION AGENCY

WASHINGTON, D.C.
)
In re: )
)
Dry Creek Rancheria ) NPDES Appeal No.

)
NPDES Permit No CA 0005241 )

) e

g

EXHIBITS TO PETITION FOR REVIEW 3

‘‘‘‘‘‘‘‘

.......




LIST OF EXHIBITS
A. Permit Application and Engineering Report (Feb. 17, 2005).
B. Letter from Region to Permittee requesting additional information (May 27, 2005).

C. Letter from Permittee to Region with additional application information (June 30,
2005).

D. Letter from Petitioners to Region regarding the Permit Application (March 21,
20006).

E. Proposed Permit (June 29, 2006).
F. Statement of Basis for Proposed Permit (June 29, 2006).

G. Letter from Congressman Mike Thompson to Region regarding the proposed
[...]
Table 3-12: Anticipated Dry Creek WWTP Influent Monitoring Requirements................. e 23
Table 3-13: Anticipdted Dry Creek WWTP Effluent Monitoring Requirements.......... ... 23
Table 3-14: Anticipated Receiving Water Monitoring Requirements............__..__ N

LIST OF FIGURES

F igure 1-1 — Project Location Map
Figure 1-2 — Map of Dry Creek WWTP Site ,

Figure 2-1 — Wastewater Treatment Process Flow Diagram
Figuré 2-2 — Effluent Discharge Locations
Figure 2-3 - USGS Gauging Station Locations 7

APPENDICES

' Appendix A - USGS Gauging Station Data :
- Appendix B ~ Dry Creek WWTP Improvement Plant
Appendix C — Receiving Water Quality Data

HydroScience Engineers, Inc. :




. ‘ . : P CREEK BAND OF POMO. INDIANS

WASTEWATER TREATMENT PLANT ENGINEERING REPORT
: ' FEBRUARY 2005
PAGE 1 OF 25

SECTION 1 — PROJECT DESCRIPTION

_HydroScience Engineers, Inc. (HSe) was retained by the Dry Creek Band of Pomo Indians (Tribe) to
prepare an Engineering Report for the'conveyance, treatment, and disposal of wastewater generated by
the Dry.Creek Wastewater Treatment Plant (WWTP). This plant treats sewage from Tribal facilities on
the Dry Creek Rancheria (Project), including the existing River Rock Casino, This documerit describes
the existing Dry Creek WWTP, which currently treats and will continue to treat all of the wastewater.

* genierated by the Project. The objectives of this report are to: : ‘ oo

Identify the wastewater treatment options,

Identify.the required wastewater treatment facilities, -
Determine the wastewater treatment plant capacity, and
Identify the proposed effluent disposal method(s).

1.1 Site }Descrip_tion

The Project site is located on the Dry Creek Rancheria in Sonoma County, California. The Project is
accessible from Highway 128, and is located on a hillside just east of the Russian River. F igure 1-1
identifies the Project site location. Existing developments within the Rancheria include an entertainment
facility (River Rock Casino), parking garages, roadways, utilities, and a tertiary wastewater treatment

- plant. The entertainment facility contains slot machines, gaming tables and restaurants. . . _:

N
-3

1.2 Project Description . .

This application includes thg’é,dﬁ\l/eyancke. treatment and disposal of wastewater from the Projéct. The

Dry Creek WWTP is located southwest of the existing casino, and produces recycled water for reuse on-
site. 'Recycled water produced on-site is used by the Project for toilet flushing, landscape irrigation, and
construction purposes, such as dust control and soil compaction. None of the treated wastewater is
discharged to waters of the U.S. (ie, all of it is recycled on site).

A map of the overall project is ihc]uded as Figure 1-2. A Ihap showing the proposed wastewater
treatment and effluent disposal-facilities Is included in Section 3. :

1.3 Report Organization

This report is divided into three sections as described below.

* Section 1 - Project Description: This section provides background project information and a
description of the project site. ’ ‘ .

* Section 2 ~ Proposed Wastewater Treatment: This section identifies the wastewater treatment
process, effluent disposal methods, applicable State and Federal laws, historical water quality
characterization, current water quality, discharge limit provisions, and anticipated effluent limits.

* Section 3 — Wastewater Treatment Plant Process: This section identifies the components,
parameters, and the process treatment train for the on-site wastewater treatment plant.

HydroScience Engineers, inc.




D00 W

122°51

0]

R RN TRy

~

A g

Lo \ ‘-;' e Pl'Opg,Séd\Dis’ék!arger F ‘ 5
s Proposed Discharge —5°~ /™ to-Stream AT ot , -
o Stream P17 - N s R .,—*\\_.\. . “T
— | ~Trust Boundary /7 L

36°42.000' 4
28°42.000' N

3841000 N
38°41.000' M

"k

122°52.000° W
g .

122901.000' w . WES84 122“50,'000' w
¥ 1MLE )

™~ M
;/ 15%e° . 9 1000 FEET 9 506m, 1000
Frnted from TOPCH @2001 National Geographu Holdings {www topo.com)

s'\common\projectsDry _Cfeek\EngineeringuRepoﬂ-?OOli\Dwgs\Figure;_1v1 ai

~

FIGURE 1-1
“ ~ " DRY CREEK BAND OF POMO INDIANS
: N\ . WASTEWATER TREATMENT PLANT ENGINEERING REPORT
rvraScience Engineers, e, . Source: TORO! . . o LOCATIONVMAP

>




LS dIMMHNITHD AUG JO dYW

- L40dIE ONIAIINIONT INYId INIWLVIHL HILYMILSYM |
. SNYIANI OWOd 40 ONVE %3340 A¥Q
. [AEENDIE]

Wi IR

B

. GRS VAN

Quw_,bmm g
N \@Jﬁ\éd g

. - H\F\G

LN UL Aad ML W 1R

R

RS

MUSS v i

O N B 4

uaN Bor

kg e

N
RN T




Q - . DR®_REEK BAND OF POMO INDIANS
o ‘ WASTEWATER TREATMENT PLANT ENGINEERING REPORT

o : - FEBRUARY 2005

PAGE 2 OF 25

wastewater. Typical BOD and TSS values for gaming and domestic sewage are identified in Table 2-1.

‘Table 2:1: Typical Dry Creek WWTP Influent Water Quality

'SECTION 2 - PROPOSED WASTEWATER TREATMENT

This section provides a review oﬂ@de%t)g)ry Creek WWTP influent water quality, provides an estimate

of the quantity of wastewater required fof freatment, dés_cribes existing wastewater treatment and disposal
facilities, and identifies the treatment options explored for this Project. -~~~ - = '

2.1 Influent Water Quality and Capacity

This section provides background on the typical quality of influent water at gaming facilities‘a.nd
1dentifies the facilities required to treat it. ’ :

" Water Quality: The quality of the Project’s influent wastewater differs somewhat from typical domestic

sewage. Typical gaming facility wastes have higher BOD and TSS values compared to domestic

Lk

N e
PRy YIREE SR
DAL Ty
. et AT .

Parameter Units Dry Creek WWTP Domestic Sewage

BOD ~ mg/L 450-600 - 200-300
- TSS : mg/L 450-600 . 200-300

- Shock Ioadings are also typical of gaming facility wastewater facilities. Weekend flows are much higher

than weekday flows, and evening flows are higher than daytime flows. This is largely due to the larger '
attendance at similar facilities outside of normal business hours: ‘Any wastewater treatment process
selected for use must be able to handle the high strength waste and react well to wide variations in flow.

Capacity: Average weekday and peak weekend flows were developed from analysis of similar gaming -
facilities. Based on projected water usage by the Project, daily wastewater demands for' weekday and

- weekend usage are summarized in Table 2-2. The average annual flow is a weighted average of the -

weekday and weekend flows for the Project, and is largely based on historical flows generated from
similar gaming facility operations. These numbers are preliminary and are provided for planning

purposes only.

‘Table 2-2: Design FIowS for the Dry Creek WWTP

L 'Average Weekday Flow (gpd) Average Weekend Flow (gpd) Average Annual Flow (gpd)

B

* Notes:

101,000. : 141,000 } 112,000

I, gpd: Gallens per day
2. All flows rounded to the nearest 1,000 gpd.

The existihg plant was recently éxpanded, and has a treatment capacity of approximately 150,000 gpd.
Based on the flow projections identified in Table 2-2, the Dry Creek WWTP will have sufficient capacity
to treat wastewater generated by the Project. : : :

HydroScience Engineers, Inc.




oo DRY CREEK BAND OF POMO INDIANS
WASTEWATER TREATMENT PLANT ENGINEERING REPORT
- o FEBRUARY 2005
PAGE 3 OF 25

Effluent: This section describes the major water quality constituents of concern in the Dry Creek WWTP
effluent. The sources of wastewater contaminants are comprised of those present in the existing
groundwater supply and loadings from the Project when the water is used. Some chemical characteristics
of wastewater quality vary by location depending on water supplies, while other characteristics such as
BOD and suspended solids are based more on the type of use. : ‘ :

_ Influent wastewater concentrations are summarized in Table 2-1. The wastewater js not expected to
contain any significant concentrations of heavy metals or other priority pollutants that may be present in.
runicipal treatment plants with industrial dischargers. - et L . '

Projected effluent quality from the SBR system is summarized in Table 2-3. Since cons_’rructi‘on activities
at the Dry Creek WWTP were completed during December 2004, and startup activities are currently
underway, representative operating data for the Dry Creek WWTP is not currently available. When
operational data is available, it will be submitted to the USEPA in accordance with all permit
requirements. : ' »

Table 2-3: Example SBR Effluent Wastewater Quality

Parameter Units Title 22’ Average
TSS mg/L -- 3.35
Turbidity NTU 2t05 2.48
Coliform MPN/100 mi 2.2 1 -

Source: Jackson Rancheria SBR facility.

2.2 Existing Dry Creek WWTP Facilities

The existing Dry Creek WWTP was recently upgraded and expanded to a capacity of 150,000 gpd. The

Dry Creek WWTP was designed to provide tertiary treatment of wastewater generated by the Project so

effluent can be reused on Tribal lands. Effluent water quality is projected to meet or exceed the

California Department of Health Services (DHS) standards for unrestricted reuse. It is understood that

.. State regulations do not apply to Tribal lands. A description of each of the following Dry Creek WWTP
process c'omponen'ts’is mcluded below. : o -

¢ Influent Screening;

* Sequential Batch Reactors (SBRs):
o Filtration;

¢ UV Disinfection;

- o Chlorination/Dechlorination:

¢ Effluent Pumping:

* Sludge Storage;

e Dewatering:

* Operations Building, and

* Recycled Water Use.

The reader is referred to Appendix B for design drawings of each of the existing Dry Creek WWTP
process facilities. A wastewater treatment process flow diagram is included as Figure 2-1.

HydroScience Engineers, inc.




WYHOVIO MO S8400¥d INNLYIYL HILYMILSYM.
[HOd 3 ONIIFINIONT INVd LNFWLYIL HILYMILSUM .
SNYIANF OWOd 40 GNYE A33HD AYA
1-Z 3UN9I , : :

1d weang

v pliog abieios
uoers duing
’ any3
. spue) .
amjsey pajebiuy
i
{pannbas )
woneuLOoaQ
asnay

T7 AL BUSUO

—_—

adeaspuey ‘:m‘h 2,&

co__uw_:_ﬂ,o AN

yuey,
19BIUOD BULIONY

D

ey
uonezyenb3
MO)4 014

1

ena

SUS-YO painey

sBuzang

abpnis

o]

abeiolg abipnig abnyuua)

g
stugeang

151BM 553001 SISEA

abpnis

1-488

Buugans

abipnis _

z-(ygst sopeay
ydieg buusnbog

_
mm,xyvammm
ol

ey
sajsuR

A3 Mo

D a1emalSep
Al ouise)

(UEBNS BISEAL —

I8IEM PaJeBI] e
puabat




WASTEWATER TREATMENT PLANT ENGINEERING REPORT

FEBRUARY 2005
PAGE 4 OF 25

Influent Screening: Wastewater from the Project goes through an oil and grease separator, travels via
gravity and enters the rotary screen. The rotary screen is self-cleaning and has Y-inch openings. Particles
that do not pass through the screen are transferred to the screening bin, and then trucked off-site.
Wastewater then goes to the transfer tank where it is conveyed to the SBR basins for treatment.

SBRs: The SBR treatment process is a fill and draw activated sludge treatment system where aeration and
_ sedimentation occur sequentially in batch mode within the same tank. This method of treatment differs

- from conventional activated sludge systems in that the reactors receive the influent ni batches rather than
via contmuous flow. There are five steps involved in this SBR system:.

DRY CREEK BAND OF POMO INDIANS

Step ] F zll Screened influent fills the SBR tank until the basin is full. The mﬂuent mixes with bxomass ,. .

- prodiuced from prev1ous operatlon of the SBR system.

Step 2.React: In51de the SBR basin, air is added to the mlxed hquor via dlffusers located in the tank. The
air initiates an aerobic reaction where the nitrification process\t’akes place. Mixers ensure distribution of
the influent, the food source, to the biomass (organisms) for biological treatment. The biomass is selected
to have an MCRT sufficient for partial nitrification and denitrification, though not necessarily at the peak
daily capacity. The resulting mixed liquor is then diverted to a second SBR basin, where excess sludge 1s
removed. Once mlxmg is cornplete air is added for polishing as needed.

Step 3. Settle (sedimentation/clarification). All phy51cal actwmes e.g. air and mixing, are stopped to
allow for settling of the actlvated sludge

Step 4. Drau/Decant Secondary effluent is drawn from the second SBR basin and pumped to a flow
equalization tank.

‘Step 5. Idle: Once the effluent from the SBR basin has been removed, the basin is once again ready.for
another cycle of treatment. :

Filtration: Secondary effluent is transferred to a filter flow equalization tank were the effluent is
stabilized to provide slower flow rates for the filtering process. Once the effluent is stabilized, it is
pumped to one of three Parkson Dynasand.sand media filters, each with a surface area of 19 square feet.
These filters are continuous upflow filters, in which efﬂuent 1s pumped upwardsthrough a sarid media.

" Filtered effluent flows over a weir at the top of the filter, and onwards to the’UF disinfection unit. The
sand inside the filter is continuously backwashed and recirculated back into fhe‘ﬂledla through an air
cleanmg sy stem. Alum is added to enhance coagulation.

uv Dlsmfectlon The filtered effluent flows from the- filters to the ultraviolet (UV) units for disinfection.
The UV units are housed inside a quartz sleeve and located inside stainless steel channels parallel to the
flow. Bacteria are inactivated as the effluent passes by the UV light; preventing them from reproducing.
The UV lamps include a self-cleaning system to prevent the build- -up of material on the quartz sleeve.
The UV system is located opposite the chlorination tank in a newly constructed section of the wastewater

treatment facility facing the casino parking lot. There are six UV modules; each one contains ten UV-
lamp assemblies.

» - 3 . - fj’ \ L
Chlorination/Dechlorination: Filtered effluent that will be utilized for Title 22 approved uses on-site
will be pumped from the filters to the chlorine contact tank where chlorine. ‘will be added for disinfection.
The chlorine contact tank has a 35,200 gallon capacity and is located diréctly below the ﬁlters When

necessary, sodium metablsulphlte 1s used to trim the chlorine residual..

HydroScience Engineers, Inc.

7 n ‘\A
fi <

Lokl




. o o : : DQREEKBANDOF POMO INDIANS

WASTEWATER TREATMENT PLANT ENGINEERING RERORT
o FEBRUARY 2005-
PAGE 5 OF 25

Effluent Pumping: Disinfected effluent is pumped from an effluent pump station through a 6-inch force
main to the recycled water storage tanks and distribution system. Each pump has a design set point of
- 160 gpm at 272 ft total dynamic head.

Sludge Storage: Waste sludgé from the SBR is pumped to a sludge storage tank where it will be
periodically hauled off-site. The sludge storage tank also receives floating and settleable matertal from
the SBR waste process stream and the filter backwash. The tank capacity is 39,200 gallons. ‘

Dewatering: The Tribe is currently exploring the option of installing a dewatering system to increase the
solids content in the sludge. Preliminary estimates indicate that the centrifuge would produce cakes with
a solids content of approximately 16%, therefore, minimizing the number of trucks required to transport-
the sludge off-site.. The centrifuge would be located in a new building adjacent to the sludge storage tank
(FWS, July 2004). - ‘ A - ' . : ‘ '

.Opérations Buildihg: An operations building contains an office/laboratory, a restroom, a chemical room,
and an electrical room. The building is located to the east of the SBR basins behind the filters and
" chlorination facilities. '

Recycled Water Use: On-site recycled water use will be maximized, year-round, by using 1t for -
landscape irrigation, toilet and urinal flushing, and other approved uses./,.»-‘Additionally, the Tribe will
Itigate an existing cemetery and new spray fields with recycled water. ‘Al irri gation with recycled water
will be within Tribal lands. ‘ '

To ensure that there is enough capacity to use all recycled water on-site during the summer, when

discharge to surface waters is generalty prohibited, the Tribe will construct seasonal storage facilities and

spray fields to maximize the amount of recycled water that can be used on-site./ Based on a seasonal

discharge to surface waters, as described in Section 3, approximately 1.8 MG of recycled water storage

and 16 acres of spray fields would be constructed at buildout. Currently, the Tribe utilizes multiple Baker

tanks for operational recycled water storage, which provide an overall storage capacity of approximately
200,000 gallons. All storage and recycled water use facilities will be located within Trust lands.

" All recycled water use would be in accordance with all applicable laws for use of recycled water on Trust
lands, as regulated by the Indian Health Services. In addition, the recycled water will meet California
Title 22 requirements for unlimited reuse. The use and distribution of recycled water within Trust lands
will be further detailed in a separate Engineers Report. ' '

23 P‘IanAt Design Parameters

The design criteria for the Dry Creek WWTP are summarized in Table 2-4. A description of each unit
process follows the table. o

This section describes the buildout wastewater treatment process proposed for the Project. The reader is
- referred to Appendix B for the Dry Creek WWTP design drawings, which include site layout drawings
for each unit process.

HydroScience Engineers, Inc.




_. . DRY K BAND OF POMO INDIANS
- WASTEWATER TREATMENT PLANT ENGINEERING REPORT

FEBRUARY 2005

PAGE 6 OF 25

Table 2-4: Dry Creek WWTP Design Parameters

Parameter . I Value
Design Flows
Maximum Day Flow: 150,000 gpd
Max Hydraulic Day:’ 300,000 gpd
Reactors S v
Volume: 2'@ 92,000 gal {each)
| Dimensions: 28’ x 32-8” (each)

Sludge Storage Tank

Volume: 39,200 gal
Dimensions: 12’ x 32-8"
Transfer Tank

Volume: | 31,000 gal

Filter Flow Equalization Tank

Volume: \ 31,000 gal
Filters ' ,
| size: | 3@ 19 sq-ft (each)
- Chiorine Contact Tank
Volume: | 35,200 gal
Blowers )

Inlet Air Volume:

670 SCFM, 750 ACFM

Discharge Pressure:

7.5 psi

Motor:

50 HP/1800RPM/460 VI3w

Decant Pumps

Design Point: 385 gpm

Motor: 460 V/32/5 HP
Transfer Pumps

Design Point: 300 gpm

Motor: 460 V/I3@/5 HP
Siudge Pumps .

Design Point: g5 gpm

Motor: 460 VI3@/2.2 HP

Air Compressor

Nominal Capacity:

10.9 SCFM @ 90 psi

Motor: 460 V/32/3 HP (each motor}
Type: Automatic pressure start/stop 120 gallon horizontal ASME air receiver.
Pressure Cell : ’ :
Type: | Liquid level transmitter
" Flow Meter
Type: | 4" Magmeter
Effiuent Pumps
Design Point: 160 gpm
Motor: 460 V/32/20 HP
Screen A

HydroScience Engineeérs, Inc.




B . | ' ' QY CREEK BAND OF POMO INDIANS

WASTEWATER TREATMENT PLANT ENGINEERING REPCRT -

FEBRUARY 2005
. PAGE70OF 25

Parameter Value ]

Motor: - - - | 2307480 V/3@13/4"HP

Screen Opening: Va" \

Filter Pumps ’ :

Design Point: 140 gpm @ 32-ft total dynamic head

| Motor: ‘ 460 V/3/3 HP' -

Mixer -

Motor: - | 460 vi3gia vp

Recirculation Pump .

Design Point: -30 gpm @ 50-ft total dynamic head

Motor: 208 VI1@/1.0 HP'

Odor Control '

Motor: _ [ 115V, 125 1P

Source: Dry Creek Rancheria Sequencing Batch Reactor (SBR) Water Reclamation Facility Drawings, December 1, 2003.

-7
FANS -

2.4  Surface Water Discharge Options L
YaiT .
- The Dry Creek WWTP plant produces tertiary effluent which requires seasonal surface water discharge of
effluent that cannot be reused on-site. Two receiving waters for surface water discharge have been -
identified: Stream P1 and Stream A1l. Stream P1 would be the primary recelving water, while Stream Al
would be a secondary receiving water. This section will identify the methods for each discharge. The

locations of both streams are shown in F igure 2-2.

Stream P1: To discharge to Stream P1, the Dry Creek WWTP would convey effluent to an existing
stormwater detention basin located to the south and west of the existing plant site. Wastewater from the
detention basin would flow through an outlet and down a ggﬁs_qg_de reaeration system. This system would
then drain into an existing ephemeral channel, which is a tributary to Stream P1 within Tribal lands.